
Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

Fact Sheet 

Public Comment Start Date: June 19, 2006 
Public Comment Expiration Date:  August 4, 2006 

The U.S. Environmental Protection Agency (EPA) 

Proposes to Reissue a National Pollutant Discharge Elimination System (NPDES) Permit to 


Discharge Pollutants Pursuant to the Provisions of the Clean Water Act (CWA) to the 


Tesoro Alaska Petroleum Company 
Kenai Pipeline Facility 

and the State of Alaska Proposes to Certify the Permit 

Technical Contact: 
Robert Rau 
206-553-6285 
800-424-4372, ext. 6285 (within Alaska, Idaho, Oregon and Washington) 
rau.rob@epa.gov 

EPA Proposes to Reissue NPDES Permit 
[...]
and at the following ADEC state offices: 

ADEC  ADEC 
555 Cordova Street 4335 Kalifornsky Beach Rd., Suite11 
Anchorage, Alaska, 99501 Soldotna, Alaska 99669 

2 




Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

Table of Contents 

Cover Page ..................................................................................................................................... 1


Acronyms ....................................................................................................................................... 4


I. Applicant ................................................................................................................................. 6


A. General Information .......................................................................................................... 6
B. Cause for Modification and Reissuance ............................................................................ 6 


II. Facility Information............................................................................................................ 6
A. General Information .......................................................................................................... 6
B. Treatment Process.............................................................................................................. 7 

C. Permit and Compliance History ........................................................................................ 8 


III. Receiving Water .................................................................................................................. 8


IV. Effluent Limitations and Monitoring Requirements....................................................... 9


A. Basis for Effluent Limitations ........................................................................................... 9 

B. Proposed Effluent Limitations........................................................................................... 9 

C. Basis for Effluent Monitoring Requirements .................................................................. 11 


V. Other Permit Conditions............................................................................................... 12


A. Quality Assurance Plan ................................................................................................... 12 

B. Operation and Maintenance Plan..................................................................................... 12 

C. Standard Permit Provisions ............................................................................................. 12 


VI. Other Legal Requirements ........................................................................................... 12


A. Endangered Species Act .................................................................................................. 12 

B. Essential Fish Habitat ...................................................................................................... 13 

C. State Certification ............................................................................................................ 13 

D. Alaska Coastal Management Program ............................................................................ 13 

E. Ocean Discharge Criteria Evaluation .............................................................................. 14 

F. Spill Prevention Control and Countrmeasure Plan.......................................................... 14 

G. Antidegradation ............................................................................................................... 14 

G. Permit Expiration............................................................................................................. 15 


VII. References.......................................................................................................................... 15


Appendix A: Basis for Effluent Limits..................................................................................... 16


3 




Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

Acronyms 
ADEC Alaska Department of Environmental Conservation 

AML Average Monthly Limit 

AWL Average Weekly Limit 

BOD5 Biochemical Oxygen Demand, five-day 
oC Degrees Celsius 

CFR Code of Federal Regulations 

cfs Cubic feet per second 

CWA Clean Water Act 

DMR Discharge Monitoring Report 

DO Dissolved oxygen 

EFH Essential Fish Habitat 

EPA U.S. Environmental Protection Agency 

ESA Endangered Species Act 

GAC Granular Activated Carbon 

KPL Kenai Pipeline Company 

mg/L Milligrams per liter 

ml Milliliters 

ML Minimum Level 

µg/L Micrograms per liter 

mgd Million gallons per day 

MDL Maximum Daily Limit or Method Detection Limit 

NOAA National Oceanic and Atmospheric Administration 

NPDES National Pollutant Discharge Elimination System 

OWW Office of Water and Watersheds 

QAP Quality Assurance Plan 

s.u. Standard Units 

Tesoro Tesoro Alaska Petroleum Company 

TMDL 	Total Maximum Daily Load 

TSD 	 Technical Support Document for Water Quality-based Toxics Control 

(EPA/505/2-90-001) 

4 




Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

TSS Total Suspended Solids 

USFWS U.S. Fish and Wildlife Service 

USGS United States Geological Survey 

WLA Wasteload Allocation 

WQBEL Water Quality-based Effluent Limit 

5 




Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

I. Applicant 

A. General Information 
This fact sheet provides information on the draft NPDES permit for the following entity: 

Tesoro Alaska Petroleum Company (Kenai Pipeline Company) 
Ballast Water Treatment Plant 
NPDES Permit No. AK-000105-8 

Mailing Address: 
P.O. Box 3369 
Kenai, Alaska 99611 


Physical Address: 
54741 Tesoro Rd (Mile 22 Kenai Spur Hwy) 
Kenai, Alaska 99611 

Contact: 

Scott Rosin, Environmental Compliance Coordinator 

(907) 776-3597 


B. Cause for Reissuance 
The current permit expired on October 24, 1984, and has been administratively extended 
since that time pursuant to 40 CFR 122.6(a).  EPA received the application for reissuance 
prior to permit expiration, which was updated in June 1994. 

II. Facility Information 

A. General Information 

The Tesoro Alaska Petroleum Company (Tesoro) owns and operates a refinery on the 
western shores of the Kenai Peninsula approximately 60 miles southwest of Anchorage, 
Alaska, in the town of Nikiski. The refinery receives feed stocks from Cook Inlet and 
North Slope oil fields via tanker shipments and pipeline, in addition to some tanker 
shipments of Indonesian crude oil.  The Kenai Pipeline Company (KPL), now a wholly 
owned subsidiary of Tesoro, was originally established to move crude oil in pipelines 
from area oil fields to local refineries in Nikiski.  KPL also used the Nikiski marine 
terminal to unload and store crude oil, to ship refined products, and to treat petroleum 
contaminated ship ballast water prior to discharge.  Tesoro now has two NPDES permits 
for their Nikiski operations. This permit (AK-000105-8) covers primarily treated ballast 
water prior to discharge to Cook Inlet, and was originally issued to KPL.  Permit No. 
AK-000084-1 covers all wastewater discharges related to the refinery itself. 

6 




Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

Currently, none of the tanker ships that operate through the Nikiski terminal have 
segregated compartments for oil and ballast water.  As a consequence, oil and sea water 
are commingled in the same holding compartment, and while the two remain segregated 
with the water on bottom, ballast water becomes contaminated with petroleum related 
compounds that must be treated prior to discharge.  During high seas, particularly in the 
winter, empty or partially full tankers are forced to take on sea water as ballast to 
stabilize the ship. The decision on whether or not to take on ballast water, and how much 
ballast water to carry, is entirely up to the captain of the vessel.  In the early 1970’s, KPL 
constructed a ballast water treatment plant just above the beach at the Nikiski wharf/pier.  
In addition to treating ballast water, petroleum contact, or tank bottom water from crude 
storage tanks are also treated at this facility.  Minor volumes of stormwater that 
accumulate in the containment area surrounding the ballast water storage tanks are also 
treated. 

B. Treatment Process 
The current ballast water treatment system begins when tankers arrive with ballast water 
that is off loaded and stored in holding tanks (Tanks 2400 and 2406) for phase separation 
and equalization. Tank bottom water from crude storage is also routed into these holding 
tanks. A polymer is then added as a flocculent to facilitate phase separation, and 
depending on the pH, caustic soda may be added for proper pH balancing (8.2 being ideal 
for the treatment process).  Wastewater is then routed to an induced air flotation (IAF) 
oil/water separator (Wimco) unit.  Oil from the oil/water separator is directed to one of 
two tanks (Tank 412 or 413) where it is recycled to the crude storage tanks.  Water from 
the oil/water separator is sent to a dissolved air flotation tank (Tank 410) for retention 
and skimming.  There are two granular activated carbon (GAC) vessels (3,600 lbs each) 
in series that are used to polish petroleum contaminated wastewater prior to discharge.  
Water exiting the carbon vessels passes over a weir box which serves as a visual indicator 
for the water after it has completed treatment. 

Flows through the ballast water treatment system have been extremely variable, and are 
somewhat weather dependent.  Discharges typically occur in batches approximately five 
to nine times per year, and range from 100,000 gallons to over 300,000 gallons per batch.  
Since 2001, flows through the system have been generally decreasing with daily volumes 
ranging from 102,000 gal/day to 16,600 gal/day during a discharge episode.  Recently, 
2002 had the highest total annual discharge volume from the ballast water treatment plant 
at 638,400 gallons (15,200 barrels) over the calendar year.  As new double hulled tanker 
ships with segregated ballast compartments come on line, the volume of ballast water is 
expected to decline in the future.  Since flow volumes through the ballast water treatment 
plant are highly variable, the draft permit does not contain any flow or mass-based 
effluent limitations.  However, the facility will be required to monitor and report flow 
through the system on a daily, per batch, and annual basis; and account for the source of 
these wastewaters. In addition, the draft permit contains prohibitions on dilution to 
achieve concentration-based effluent limits. 

7 




Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

While their have been minor upgrades to the ballast water treatment plant, the basic 
system is 35 years old and there are inefficiencies in the process.  Inefficiencies in that 
sometimes a batch of wastewater can be difficult to process in order to meet current 
effluent limits (8 mg/L oil and grease), and water must sometimes be re-circulated 
through the system prior to GAC polishing.  After carbon treatment, treated ballast water 
leaves the plant through an 8-inch pipe where it combines with a 10-inch pipe carrying 
wastewater from a groundwater treatment system owned and operated by ChevronTexaco 
(Permit No. AK-000016-7) located at their former refinery site immediately north of the 
Tesoro property.  These treated wastewaters get combined at the foot of the Nikiski pier, 
and run about 500 feet down the pier where they discharge into Cook Inlet at the base of 
a support leg in approximately 30 feet of water.  For the purposes of effluent sampling 
and reporting on Discharge Monitoring Reports (DMRs), Tesoro collects samples after 
crossing the weir and prior to leaving the ballast water treatment plant building. 

C.  Permit and Compliance History 
NPDES Permit No. AK-000105-8 was originally issued to Kenai Pipeline Company in 
1973 and expired in 1978. The permit was reissued in October 1979 and expired in 
October 1984, and has been administratively extended since that time.  The existing 
permit has only oil and grease (8 mg/L daily average & 15 mg/L daily maximum) and pH 
(6.0 – 9.0) effluents limits with additional narrative standards and monitoring 
requirements.  Since 1995 there have been a total of nine exceedances of oil and grease 
daily maximum limits, with the highest occurring on May 23, 1996 at 50.4 mg/L.  In 
addition, on December 5, 1995, the facility had an accidental discharge of crude oil via 
the NPDES discharge line resulting from an overfill of a crude storage tank.  An open 
valve on the stormwater drain in the area of secondary containment allowed oil to flow to 
a sump and enter an underground pipe that was tied to the NPDES discharge. 

III. Receiving Water 

As noted above, Tesoro’s ballast water treatment plant discharges to Cook Inlet at the 
base of a support leg the Nikiski pier in about 30 feet of water.  The approximate location 
of the discharge point is 60°41’02” N. latitude, 151°23’15” W. longitude.  This portion of 
Cook Inlet is known as the East Forelands where the width of the inlet narrows to 10 
miles of separation between the Kenai Peninsula and the western shores of Cook Inlet. 

Section 301(b)(1)(C) of the CWA requires the development of limitations in permits 
necessary to meet water quality standards by July 1, 1977.  Federal regulations at 40 CFR 
122.4(d) require that the conditions in NPDES permits ensure compliance with the water 
quality standards of all affected states.  A state’s water quality standards are composed of 
use classifications, numeric and/or narrative water quality criteria, and an anti-
degradation policy. The use classification system designates the beneficial uses (such as 
protection for aquiculture, contact recreation, and aquatic life) that each water body is 
expected to achieve. The numeric and/or narrative water quality criteria are the criteria 

8 




Fact Sheet NPDES Permit No. AK-000105-8 
Tesoro Alaska Petroleum Company Kenai Pipeline Facility 

deemed necessary by the state to support the beneficial use classification of each water 
body. The antidegradation policy represents a three-tiered approach to maintain and 
protect various levels of water quality and uses.  No use designations are listed for the 
Cook Inlet in 18 AAC 70.230(e). In accordance with Alaska Water Quality Standards 
(18 AAC 70.050), unless a particular water body has been reclassified or redesignated, all 
marine waters of the State of Alaska, including the Cook Inlet, are to be protected for the 
following uses: 

• Water Supply (aquaculture, seafood processing and industrial uses) 

• Water Recreation (contact and secondary recreation uses) 

• Growth & Propagation of Fish, Shellfish, Aquatic Life and Wildlife 

• Harvesting for Consumption of Raw Mollusks and other Raw Aquatic Life 

IV. Effluent Limitations and Monitoring Requirements 

A. Basis for Effluent Limitations 

The CWA prohibits the discharge of pollutants to waters of the United States without an 
NPDES permit unless such a discharge is otherwise authorized by the CWA.  The 
NPDES permit is the mechanism used to implement technology and water quality-based 
effluent limitations and other requirements including monitoring and reporting.  NPDES 
permits are developed in accordance with various statutory and regulatory authorities 
established pursuant to the CWA.  The regulations governing the EPA NPDES permit 
program are generally found at 40 CFR parts 122, 124, 125, and 136. 

Sections 101, 301(b), 304, 308, 401 and 402 of the CWA provide the process and 